



# Test Report

Report No. A2210112962101

Page 1 of 5

**Company Name** NINGBO TONGLU CHILDREN PRODUCT CO.,LTD  
**shown on Report**  
**Address** NO 19, PUQUAN ROAD, XIAPU INDUSTRY ZONE, NINGBO, CHINA

**The following sample(s) and sample information was/were submitted and identified by/on the behalf of the client**

Sample Name Kids Table and Chair Set  
Item No. TL-TC201, TL -T201, TL -C205D, TL-C205E, TL-TC 204, TL-T204,  
TL-C204,  
Manufacturer Ningbo Tonglu Children Product Co.,Ltd  
Country of Origin China  
Quantity Of Sample 1 Set  
Client Specified Age Grading 2+  
Labeled Age Grading NOT STATED  
Age Group Applied in Testing 2+YEARS  
Sample Received Date Mar. 31, 2021  
Further Information Date Mar. 31, 2021/ Apr. 8, 2021  
Testing Period Mar. 31, 2021 to Apr. 8, 2021

Test Conducted:

As requested by the Company Name shown on Report . For details refer to next page(s)



Date Apr. 8, 2021 No. S214002861

Centre Testing International Pinbiao(Shanghai) Co., Ltd. No.1351, Wanfang Road, Minhang District, Shanghai, China

# Test Report

Report No. A2210112962101

Page 2 of 5

## Executive Summary:

### TEST REQUEST

As per client's request, CTI were requested to test specified clauses with reference to European Standard on Safety of Toys

- EN 71-1:2014+A1:2018(E) Mechanical and Physical Properties
- EN 71-2:2020 Flammability of Toys

### CONCLUSION

**PASS**

**PASS**

### REMARK:

AS SPECIFIED BY THE APPLICANT, THE SUBMITTED SAMPLE(S) WAS KIDS TABLE AND CHAIR SET. THAT DID NOT FALL IN THE SCOPE OF THE EUROPEAN STANDARD OF TOY EN71. HOWEVER AS REQUESTED BY THE APPLICANT, THE SAMPLE(S) WAS TESTED RESPECT TO THE REQUIREMENTS AS STATED IN THIS STANDARD.

\*\*\*\*\* For further details, please refer to the following page(s)\*\*\*\*\*

# Test Report

Report No. A2210112962101

Page 3 of 5

## European Standard on Safety of Toys

### ▼ Mechanical and physical properties

As specified in European Standard on Safety of Toys EN 71-1:2014+A1:2018 (E)

<u>Clause</u>	<u>Description</u>	<u>Assessment</u>
4	General requirements	
4.1	Material cleanliness.....	Pass
4.2	Assembly.....	Pass
4.7	Edges .....	Pass
4.8	Points and metallic wires .....	Pass
4.15	Toys intended to bear the mass of a child:	
	4.15.4 Toys not propelled by a child .....	Pass
4.16	Heavy immobile toys .....	Pass
5	Toys intended for children under 36 months	
5.1	General requirements:	
	5.1a Small part requirement on toys & removable	
	Components (Test method 8.2) .....	Pass
	5.1b Torque test (Test method 8.3) .....	Pass
	Tension test (Test method 8.4) .....	Pass
	Drop test (Test method 8.5) .....	Pass
	Tip over test (Test method 8.6) .....	Pass
	Impact test (Test method 8.7) .....	Pass
	Compression test (Test method 8.8) .....	Pass
	Sharp edge (Test method 8.11) .....	Pass
	Sharp point (Test method 8.12) .....	Pass
	5.1d Large and bulky toys .....	Pass
	5.1e Glued wooden toys and toys with glued on plastic decals .....	Pass
7	Warnings and instructions for use.....	Pass <sup>#</sup>

Pass<sup>#</sup> = THE TESTING SCOPE OF EUROPEAN STANDARD ON SAFETY OF TOY EN71 WAS NOT APPLICABLE TO THE SUBMITTED SAMPLES. THEREFORE, THE INFORMATION REQUIREMENTS SPECIFIED IN CLAUSE 7 DID NOT APPLY.

# Test Report

Report No. A2210112962101

Page 4 of 5

▼ **Flammability of Toys**

As specified in European Standard on Safety of Toys EN 71-2: 2020.

<u>Clause</u>	<u>Description</u>	<u>Assessment</u>
4	Requirements	
4.1	General ..... (The following materials shall not be used in the manufacture of toys except as provided in EN 71-2:2020 : Celluloid, highly flammable solids, materials with a piled surface which produce surface flash, flammable gases, extremely flammable liquids, highly flammable liquids, flammable liquids and flammable gels.)	Pass

Note:

- Only applicable clause(s) was/were shown



# Test Report

Report No. A2210112962101

Page 5 of 5

## Photo(s) of the sample(s)



### Statement:

1. This report is considered invalid without approved signature, special seal and the seal on the perforation;
2. Company Name and Address shown on Report, the sample(s) and sample Information was/were provided by the applicant who should be responsible for the authenticity which CTI hasn't verified;
3. The result(s) shown in this report refer(s) only to the sample(s) tested;
4. Without written approval of CTI, this report can't be reproduced except in full.

\*\*\* End of Report \*\*\*